@ clement

7.5.1

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.lms

Pass — Trace

10 — Mask Limit
6166.680 Miz
® ore3dem

Power (dBm)

6140 6160 180 6200 220
Frequency (MHZ}

Plot 7-513. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax RU26
(UNII Band 5) - Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.lms

— Trace
Pass — Mask Limit
6174.00 Mhz
® 1493dem

Power (dBm)

6140 6160 180 6200 220
Frequency (MHZ}

Plot 7-514. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax RU26
(UNII Band 5) - Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1lms

— Tce
Pass — Mask Limit

613,40 Mz
. 197 dém

Power (dBm)

6140 6160 6180 6200 6220
Frequency (MHz)

Plot 7-515. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax RU26
(UNII Band 5) — Ch. 45)

Antenna WF8 SP In-Band Emission Measurements

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1ms

Pass — Trace

1 — Mask Limit
6170.00 MHz
® 0684 dam

Power (dBm)

6110 6160 6180 6200 6220
Frequency (MHz)

Plot 7-516. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax
RU242 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
Pass vk
6147.40 MHz
1o ® 473ldem
0
-10
i =20
¥
H
-3
-0
-s0
60
6075 6100 125 6150 6175 6200 6225 6250

Frequency (MHZ}

Plot 7-517. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax RU26
(UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
Pass ek
5164.80 Mz
1 *® 4196 dem
o
E
i =20
¥
H
-3
40
=50
- S
ars 100 azs B 7S c200 o223 o750

Frequency (MHZ}

Plot 7-518. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax RU26
(UNII Band 5) — Ch. 43)

FCC ID: BCGA2902

Approved by:

IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 163 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
614420 Mhz

® 5746 dam

— Trace
Pass ekt Pass
6182.60 MHz
0 ® so29dem 10
o o
-10 o
§ §
i 8 -2
5 5
H H
- -30
-0
a0
-s0
-s0
et
o 5
015 6100 125 6150 6175 5200 6225 6250 550

Frequency (MHZ}

Plot 7-519. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax RU26

(UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

050 6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-522. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax RU26

(UNII Band 5) - Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace
Pass sk timic Pass
o 169,00 MHz
® 1797 dam 10
o
o
-10
-10
E E
& -2 &
g 220
g g

- kNMM B

— Trace
— Mask Limit
618260 MHz
® ci12dam

075 6100 6125 6150 6175 6200 6225
Frequency (MHz)

Plot 7-520. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax

RU484 (UNIl Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

6250 5950

050 6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-523. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax RU26

(UNII Band 5) - Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Power (dBm)
|

— Trace

Pass — Mask uimie  {Pass

® 6456 dam

6107.00 MHz

Power (dBm)

—a0 |

— Trace

— Mask Limit
6133.80 Mz

® -0.287 dem

5350 6000 050 6100 6150 6200 6250
Frequency (Miz)

Plot 7-521. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax RU26

(UNII Band 5) — Ch. 39)

6300 5950

050 6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-524. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax

RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device

Page 164 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

21Pass

— Trace
— Mask Limit 1

Power (dBm)
. ! ' ! |
8 8 8 B = o

Pass

6106,60 MHz
8.312 dam

Power (dBm)

— Trace

— Mask Limit
620100 MHz

® 0837 dam

6200
Frequency (Miz)

6300 6400

§

6000 6100

Plot 7-525. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax

RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6500 6000

6100 6200

Frequency (MHz)

6300 6400

Plot 7-528. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax

RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

Pass

— Trace
— Mask Limit

® go41dam 0

Power (@sm)
O
I
o
wn

6182,60 MHz

-10

Power (dBm)

-40

— Trace
— Mask Limit
6687.00 Mz
® 1lissdem

6200
Frequency (Miz)

6300 6400

§

6000 6100

Plot 7-526. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax

RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6500

6680 6720 6740

Frequency (MHz)

Plot 7-529. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax RU26

(UNIl Band 7) - Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass

201Pass

Power (dBm)

.

— Trace
— Mask Limit

.
8671 dam o

et

626260 MHz

Power (dBm)

— Trace

— Mask Limit
6694.40 MHz

® La25dam

6200
Frequency (Miz)

6300 6400

§

6000 6100

Plot 7-527. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax

RU26 (UNII Band 5) - Ch. 47)

6680 6720 6740

Frequency (MHz)

Plot 7-530. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax RU26

(UNII Band 7) = Ch. 149)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 165 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

Pass — Trace

1 — Mask Limit
670320 Mz
® Lasidam

Power (dBm)

6660 6680 6700 6720 6710
Frequency (Miz)

Plot 7-531. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax RU26
(UNIl Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

— Trace

— Mask Limit
670000 Mz

® 0024 dam

| Pass

Power (dBm)

o M

6660 6680 6700 6720 6710
Frequency (Miz)

Plot 7-532. SP In-Band Emission Plot Antenna WF8 (20MHz 802.11ax
RU242 (UNII Band 7) = Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace

Pass — Mask Limit
670700 Mz

® 4s582dam

Power (dBm)

6625 6630 6675 6700 6725 750 6775 6300 6825
Frequency (Miz)

Plot 7-533. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax RU26
(UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
Pass ek umc
10 6724.20 MHz
® 3991dam
o
10
g
g
g
= 30
a0
-s0
-60
6625 6630 6675 6700 725 750 6775 6300 6825

Frequency (MHz)

Plot 7-534. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax RU26
(UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
674280 Mhz
o ® ;092 dam
o
-10
g
g
g
= 30
a0
-s0
=60
6625 6630 6675 6700 725 750 6775 6300 6825

Frequency (MHz)

Plot 7-535. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax RU26
(UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace

o |Pass e
6719.20 MHz
® Los2dam
o
-10
E-w
g
g
= 30
-0
=50
&0
6625 6630 6675 6700 725 750 6775 6300 6825

Frequency (MHz)

Plot 7-536. SP In-Band Emission Plot Antenna WF8 (40MHz 802.11ax
RU484 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 166 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

» Pass — Trace P — Trace
— Mask Limit 10{Pass — Mask Limit
6667.40 MHz 669740 Mz
0 ® pildem ® .0.805 dBm
o
o
10
-1
g o
3 -0 2
5 &
H H
o -30
—a0 -40
-5 -50
oA
-60
60
6550 6600 6650 700 750 6800 sas0 300 6550 6600 6650 6700 6750 6800 6850 6900

Frequency (MHz}

Plot 7-537. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax RU26

(UNII Band 7) = Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Frequency (MHz)

Plot 7-540. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax
RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
0
Pass — Mask Limit Pass — Mask Limit
5705.80 Mz 586,60 MHz
10 ® soadem ® 8367 dam
10
o
o
-10
10
£ £
s -0 =
I 5 "2
H H
=30
-20
-40
40
-5 -50
A
- —-60
6550 6600 6650 700 750 6800 sas0 300 5300 6400 6500 ) 6700 6800 5900 000

Frequency (MHz}

Plot 7-538. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax RU26

(UNIl Band 7) - Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Frequency (MHz)

Plot 7-541. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax
RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

0
— Trace — Trace
20
Pass — Mask Limit Pass — Mask Limit
743,00 MHz 662,60 MHz
10 ® c1l6dem ® 5735 dBm
10
o
o
10
-10
E E
H H
220 H -20
o 30
—40 —-40
-s0 50
eyt
&0 -0

6550 6600 6650 6700

Frequency (Miz)

6750 6800 6850

Plot 7-539. SP In-Band Emission Plot Antenna WF8 (80MHz 802.11ax RU26

(UNII Band 7) - Ch. 151)

6500 6600 6700

Frequency (MHz)

6900 6400 6300 00

Plot 7-542. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax
RU26 (UNIl Band 7) — Ch. 143)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device

Page 167 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ element

Keysight Spectrum Analyzer - Swept SA
T

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms PNO; Fast ~—= Trig: FreeRun

IFGain:Low #Atten: 20 dB

»©1Pass

Power (dBm)

Mw,’\__,_,__.dh—-ﬂ'“—“

|

S

]

— Trace
— Mask Limit
6742,60 MHz Ref 23.45 dBm

® s.066dam

6300 6400 6500

Plot 7-543. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax

RU26 (UN

6600 6700 6800 6300
Frequency (MHz)

Il Band 7) — Ch. 143)

Center 6.6650 GHz
#Res BW 3.0 MHz #VBW 8.0 MHz*

MsG

00

#hvg Type: RMS
AvglHold: 1001100

Span 800.0 MHz
Sweep 1.333 ms (1001 pts)

STATUS

Plot 7-544. SP In-Band Emission Plot Antenna WF8 (160MHz 802.11ax

RU996x2 (UNII Band 7) - Ch. 143)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 168 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.5.2

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.lms

Pass

Power (dBm)

Trace/Detector: AVG/RMS

Antenna WF7a SP In-Band Emission Measurements

RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1ms

— Trace
— Mask Limit w0
6166.90 Mz

® 14s5dem

Pass

Power (dBm)

6140

Plot 7-545. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

6160

6200
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.lms

— Trace

— Mask Limit
617250 Mhz

® 0925 dam

6220

Pass

Power (dBm)

Pt .

6140

6160 6180 6200 6220
Frequency (MHz)

Plot 7-548. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax
RU242 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace
— Mask Limit Pass
6174.40 MHz

® ogudem

Power (dBm)

6140

Plot 7-546. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

6160

180 6200
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.lms

— Trace

— Mask Limit
6146.60 Mz

® seaedem

6220 6075

Pass
10

-20

Power (dBm)

&

-60

6100

6125 150 6175 6200 6225 6250
Frequency (MHZ}

Plot 7-549. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace
— Mask Uimit Pass
5183.20 Mz
*® 1206 dsm 1o
0
En
i =20
5
H
%
-0
-50
NPT 60

6140

Plot 7-547. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

6160

180 6200
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

— Trace

— Mask Limit
6162.80 MHz

® 4506 dem

6220 6075

6100

6125 150 6175 6200 6225 6250
Frequency (MHZ}

Plot 7-550. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 169 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
614,20 iz

® 6.033dam

20
— Trace
Pass e Pass
o 918300 Mz
10 4.952 dam 10
a o
-10
-10
. £
g S 20
i 1
H H
30
-30
-0
a0
-50
=50
s AP
60
-0
6075 6100 125 6150 6175 6200 6225 6250 5350 6000 050

Plot 7-551. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-554. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS

RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
618260 MHz

® c.731dam

— Trace 2.
0 Pass e Uit Pass
. 6167.60 MHz
1.417 dBm 10
o
0
=10
-10
> T =20
30
-30
a0 -4
-50 -50
-60 =60
s o100 a1zs w150 s 700 ozs o0 5350 000 cosa

Plot 7-552. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

Frequency (MHz)

RU484 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-555. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

0
— Trace
Pass sk umic o lPass
. 6107.00 MHz
10 6.525 dam
o
o
-10
-10
g £
g
.
o0
-50 =50
eonmperean]
-

— Trace
— Mask Limit
613780 MHz
® 0668 dam

Plot 7-553. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

Frequency (Miz)

RU26 (UNII Band 5) — Ch. 39)

6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-556. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 170 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
6209.00 MHz

® 0.923dam

— Trace
0
Pass i o [Pass
6106.60 MHz
® a291dam
10
0
o
=10
-10
E E
g §
8 s
H H
-30
-30
-4 -4
-50 50
o]
=60 &0
ss00 = s00 G100 200 300 a0 500 ss00 = s00

Frequency (Miz)

Plot 7-557. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU26 (UNII Band 5) - Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6100 200 300 400
Frequency (MHz)

Plot 7-560. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

— Trace
— Mask Limit
6686.00 MHZ
® 0934 dam

— Trace
0
Pass gy, i Pass
6182.60 MHz
® g365dam
1
o
o
-10
-10
_ _ 20
E E
g H
2 20 2
% § -30
-30
40
-40
-50
=50
it -60
50
5800 5900 5000 100 200 5200 400 6500 6660

Frequency (Miz)

Plot 7-558. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

6680 6700 6720
frequency (MHz)

6740

Plot 7-561. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

— Trace
»{Pass ek | Pass
6262.60 MHz
®  5.946 dBm
10
L]
o
-10
10
. = -0
E E
§ §
2 2
5 =20 1]
H Z -0
30
-40
a0
-50
-50
T IS 60
=60
ss00 = s00 G100 200 300 a0 500 w060

— Trace

— Mask Limit
6694.40 MHz

® 05629 dam

Plot 7-559. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Frequency (Miz)

RU26 (UNII Band 5) — Ch. 47)

6680 6700 6720
Frequency (MHz)

6740

Plot 7-562. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 7) - Ch. 149)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 171 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Power (dBm)

Plot 7-563. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Power (dBm)

Plot 7-564. SP In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

Pass — Trace

10 — Mask Limit
6702.70 Mhz
® os13d8m

-20

-40

6660 6680 6700 6720 6740
frequency (MHz)

RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

Pass — Trace

© — Mask Limit
696,20 MHz
® 0545 dam

6660 6680 6700 6720 6710
Frequency (Miz)

RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Power (dBm)

Plot 7-566. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

Power (dBm)

Plot 7-567. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Pass  esume

g + e

o
-10
-20
-30
-10
-50
50

6625 6650 6675 6700 67125 6750 6775 6800 6825

Frequency (MHz)

RU26 (UNIl Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Pass e

. + S

°
-10
-20
-30
40
-50
60

6625 6650 6675 6700 6725 6750 6775 6800 6825

Frequency (MHz)

RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
6706.80 MHz
10 A Pass
1
o
o
-10
-10
E
3 =20 =
5 E
1 -2
H g
20 AN H
=
a0
a0
-s0
. . -50
0 Ny P -
6625 6630 6675 6700 6725 750 6775 6300 6825 -0
frequency (MHz)
6625 6630 6675

— Trace
— Mask Limit
671740 MMz
®  L3s4dam

Plot 7-565. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 7) - Ch. 155)

6700 725 750 6775 6300 6825
Frequency (MHz)

Plot 7-568. SP In-Band Emission Plot Antenna WF7a (40MHz 802.11ax
RU484 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 172 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)
|

— Trace

— Mask Limit o
6667.40 MHz

® 7.103dam

Pass

Power (dBm)

-60

— Trace

— Mask Limit
692,60 MHz

® o.739dam

6550 6600 6650 6700 6800 6850

Frequency (Miz)

6750

Plot 7-569. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

6900 6550

6600 6650 6700 6750 6800 6850 6900

Frequency (MHz)

Plot 7-572. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
6586,60 MHz

® 7948 dam

— Trace 20
Pass e Pass
5704.20 MHz
1 ® 5397dsm
»
o
o
-10
-10
E E
H H
2 20 2
% 50
H H
- -30
- 40
- -50
A
—so —-60
6550 6600 6650 700 750 6800 sas0 300 5300

Frequency (MHz}

Plot 7-570. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

6400

6500 6600 6700 6800 6300 00

Frequency (MHz)

Plot 7-573. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

Trace
Mask Limit
674300 MHz
6.528 dBm

Pass

Power (dBm)

-60

— Trace
— Mask Limit

666260 MHz
® 794 dem

6550 6600 6650 6700 6800

Frequency (Miz)

6750

Plot 7-571. SP In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 7) - Ch. 151)

6850

6900

6400

6500 6600 6700 6300 00

Frequency (MHz)

Plot 7-574. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU26 (UNII Band 7) - Ch. 143)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 173 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
2

Pass ek e |Pass ek e
674260 MHz 6607 40 MHz

® a221dam ® o0215dam

Power (dBm)
Power (dBm)

-50 =50
e
300 5400 o500 - ) w00 ) 200 5400 6500 - ) w500 000
Plot 7-575. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax Plot 7-576. SP In-Band Emission Plot Antenna WF7a (160MHz 802.11ax
RU26 (UNII Band 7) — Ch. 143) RU996x2 (UNII Band 7) — Ch. 143)
FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:
i Page 174 of 384
1C2311270063-14-R1.BCG 11/29/2023 - 04/04/2024 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

7.5.3

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.68MHz  Sweep Time: 1.ims

SDM SP In-Band Emission Measurements

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace
— Mask Limit n
6166.80 MHz

® 0.705d8m

Pass

Power (dBm)

— Trace

— Mask Limit
617600 MHz

® 1212dam

6140

Plot 7-577. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax

6160 6200

frequency (MHz)

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1lms

6220 6140

6160 6200 6220

Frequency (MHz)

Plot 7-580. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace

— Mask Limit »
616,80 MHz

®  Losedam

Pass

Power (dBm)

— Trace

— Mask Limit
618270 MHz

® Los2dam

6140

Plot 7-578. SP In-Band Emission Plot SDM Antenna WF7a (20MHz
802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS

6160 6180

Frequency (MHz)

6200

RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1lms

6220 6140

6160 6180

Frequency (MHz)

6200 6220

Plot 7-581. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace
— Mask Limit Pass
6175.60 MHz

® o77dem

Power (dBm)

— Trace

— Mask Limit
618360 Mz

®  Lassdam

6140

Plot 7-579. SP In-Band Emission Plot SDM Antenna WF7a (20MHz
802.11ax RU26 (UNII Band 5) — Ch. 45)

6160 6180

Frequency (MHz)

6200

6220 6140

6160 6180

Frequency (MHz)

6200 6220

Plot 7-582. SP In-Band Emission Plot SDM Antenna WF7a (20MHz

802.11ax RU26 (UNII Band 5) — Ch. 45)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 175 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1lms

— Trace
Pass — Mask Limit
6177.40 Mhz
® 0846 dam

Power (dBm)

6110 6160 6180 6200 6220
Frequency (MHz)

Plot 7-583. SP In-Band Emission Plot SDM Antenna WF7a (20MHz

802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.68MHz Sweep Time: 1.1lms

— Trace
) Pass  maskuimic
617630 MHz
® 03 dam

Power (dBm)

6110 6160 6180 6200 6220
Frequency (MHz)

Plot 7-584. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax

RU242 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz  Sweep Time: 1.0ms

— Trace
Pass = wask i
6147.20 MKz
r ® 4085d8m
o
-10
&0
2
-]
H
1
-30
-40
-50
A A A At
-60
6075 6100 6125 6150 6175 6200 6225 6250

Frequency (MHz)

Plot 7-585. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU26 (UNII Band 5) - Ch. 43)

Power (dBm)

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace

Fass —— Mask Limit

6146,60 MHz
® 3.263dam

075 6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-586. SP In-Band Emission Plot SDM Antenna WF7a (40MHz

Power (dBm)

-50

802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Pass — Trace

— Mask Limit

6163.60 MHz
® 4441dem

6075 6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-587. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

Power (dBm)

-0

-50

RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace

Fass —— Mask Limit

616380 Mz
® 4059 dam

075 6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-588. SP In-Band Emission Plot SDM Antenna WF7a (40MHz

802.11ax RU26 (UNIl Band 5) — Ch. 43)

Approved by:

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 176 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6160.00 MHz

® o.991dam

— Trace
Pass . mast Uit L, Pass
6182.60 MHz
o ® 097 dom
o
o
10
10
2 E -0
§-» g
-30 -30
-0 a0
-s0 0
O e s’
50
)
w7s o100 ) a0 w7 w00 oz 70 w7s

Frequency (MHz)

Plot 7-589. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-592. SP In-Band Emission Plot SDM Antenna WF7a (40MHz
802.11ax RU484 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
610700 Mhz
® 568 dam

— Trace
Pass i Pass
6183,00 MHz
o ® 3902 dam 10
o
°
-10
10
§-n §
2 2 -2
£, 4
-30
-40
-40
50
=50
e P T
—60
=60
s o100 a1zs w150 s 700 ozs o0 5350

Frequency (MHz)

Plot 7-590. SP In-Band Emission Plot SDM Antenna WF7a (40MHz

802.11ax RU26 (UNIl Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-593. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

20
— Trace
olPass — Mask Limic Pass
617240 MMz
® 1 228d8m 10
o
o
=10
10
g §
2 2 -2
L 4
-30
40 -40
=50 -s50
o 60
w07 6100 oz a150 7S 5200 w25 o250 550

— Trace

— Mask Limit
610700 Mz

® saladam

el

Frequency (MHz)

Plot 7-591. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU484 (UNII Band 5) — Ch. 43)

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-594. SP In-Band Emission Plot SDM Antenna WF7a (80MHz

802.11ax RU26 (UNIl Band 5) — Ch. 39)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device

Page 177 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace

— Mask Limit
6145,80 MHz

® 5094 dam

Pass

Power (dBm)
|

— Trace

— Mask Limit
618300 Mz

® 6504 dam

5950 6000 6050

Plot 7-595. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

6100 6150 6200 6250
Frequency (Miz)

6300 5950

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-598. SP In-Band Emission Plot SDM Antenna WF7a (80MHz

RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace

— Mask Limit
6145,80 MHz

® s832dam

1 |Pass

Power (dBm)

— Trace

— Mask Limit
6160.20 MHz

® -0.363 dem

5950 6000 6050

Plot 7-596. SP In-Band Emission Plot SDM Antenna WF7a (80MHz

6100 6150 6200 6250
Frequency (Miz)

6300 5950

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-599. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

802.11ax RU26 (UNIl Band 5) — Ch. 39)

Trace/Detector: AVG/RMS

RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

RU996 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace
— Mask Limic 1 |Pass
618300 MHz

® 5897 dam

Power (dBm)

— Trace
— Mask Limit
6149 .40 MMz
® 0.129dam

5950 6000 6050

Plot 7-597. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

6100 6150 6200 6250
Frequency (Miz)

RU26 (UNII Band 5) — Ch. 39)

6300 5950

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-600. SP In-Band Emission Plot SDM Antenna WF7a (80MHz

802.11ax RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 178 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit

618260 MHz
® a.086 dam

E — Trace 20
Pass iy Pass
6106,60 MHz
®  7.691dam
10 10
o o
-10 =10
£ £
§ §
g g
T -2 T =20
a0 a0
-4 -4
=50 =50
tnmemerne]
-0 60
ss00 = s00 G100 200 300 a0 500 ss00

Frequency (Miz)

Plot 7-601. SP In-Band Emission Plot SDM Antenna WF8 (160MHz

802.11ax RU26 (UNII Band 5) - Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

G000 6100 200 300 400 6300
Frequency (MHz)

Plot 7-604. SP In-Band Emission Plot SDM Antenna WF7a (160MHz
802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace 20 — Trace
20
Pass — Mask Limit Pass — Mask Limit
106,60 MHz 6262.60 MHz
® a.223dam ® ao01dem
10 10
o o
-10 -10
E E
H H
g g
P T -20
H H
-30 =30
40 -40
50 50
st mee]
60 -0
5800 5200 G000 slo0 6200 300 5400 6500 5800 5200 G000 slo0 6200 300 5400 6500

Frequency (Miz)

Plot 7-602. SP In-Band Emission Plot SDM Antenna WF7a (160MHz

802.11ax RU26 (UNIl Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Frequency (MHz)

Plot 7-605. SP In-Band Emission Plot SDM Antenna WF8 (160MHz

802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

2 — Trace 2 — Trace
Pass — Mask Limit Pass — Mask Limit
616260 MHz 626260 MHz
® a.186dam ® 8334 dam
» 1
o o
-10 -10
E E
H H
g g
T -0 Pl
H H
-2 -3
-40 -40
-50 =50
rrmsmmm—]
&0 60
5800 5200 G000 slo0 6200 300 5400 6500 5800 5200 G000 slo0 6200 300 5400 6500

Frequency (Miz)

Plot 7-603. SP In-Band Emission Plot SDM Antenna WF8 (160MHz

802.11ax RU26 (UNII Band 5) — Ch. 47)

Frequency (MHz)

Plot 7-606. SP In-Band Emission Plot SDM Antenna WF7a (160MHz

802.11ax RU26 (UNII Band 5) — Ch. 47)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device

Page 179 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

— Trace
— Mask Limit

® o713dam

50 M

6189,80 MHz

5800 500 G000 6100 6200 300 400
Frequency (Miz)

Plot 7-607. SP In-Band Emission Plot SDM Antenna WF8 (160MHz

802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

— Trace
— Mask Limit

® La3rdam

6200.20 MHz

5800 500 G000 6100 6200 300 400
Frequency (Miz)

Plot 7-608. SP In-Band Emission Plot SDM Antenna WF7a (160MHz

802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

Power (dBm)

Pl

Power (dBm)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

Pass — Trace

10 — Mask Limit
6686.70 MHZ

-40

-60

6660 6680 6700 6720 6740
frequency (MHz)

ot 7-610. SP In-Band Emission Plot SDM Antenna WF7a (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass — Trace

10 — Mask Limit
6694.40 MHz
® os931dam

-0

-60

6660 6680 6700 6720 6710
Frequency (MHz)

Plot 7-611. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax

RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

— Trace — Trace
w|Pass — Maskuimi w{Pass — asuimi
6686.90 MHZ 6695,60 MHz
® o49d8m ® 0.9 dem
] o
-10 -10
_-20 = 0
E E
& H
s g
£ H
E -30
1 g
-40 —a0
—s0 -50
-60 60
A A
6660 6680 6700 6720 6740 6660 6680 6700 6720 6740

frequency (MHz)

Plot 7-609. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax

RU26 (UNII Band 7) - Ch. 149)

Frequency (MHz)

Plot 7-612. SP In-Band Emission Plot SDM Antenna WF7a (20MHz

802.11ax RU26 (UNII Band 7) — Ch. 149)

Approved by:

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 180 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

— Trace
Pass — Mask Limit
10 6703.20 MKz
® 2227d8m
]
-10
0
&
2
H
30
40
-50
60
6660 6680 6700 6720 6740

frequency (MHz)

Plot 7-613. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax
RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.lms

— Trace
w0 Pass — Mask Limit
5703.90 Mz
® 1si2dsm
o
-10
= -2
-
=
5
e
-40
50
50
e el
6660 6680 6700 6120 740

Frequency (MHZ}

Plot 7-614. SP In-Band Emission Plot SDM Antenna WF7a (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

— Trace
Pass  maskuimic
6691,20 MHz
® g376d8m

Power (dBm)

= M

6660 6680 6700 6720 6710
Frequency (Miz)

Plot 7-615. SP In-Band Emission Plot SDM Antenna WF8 (20MHz 802.11ax
RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

— Trace

) Pass — mask Linit
6697.50 MHz

® aesdam

Power (dBm)

6660 6680 6700 6720 6710
Frequency (MHz)

Plot 7-616. SP In-Band Emission Plot SDM Antenna WF7a (20MHz
802.11ax RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
6707.20 MKz
» ® 4s21d8m
o
-10
&0
2
]
H
&
-30
-40
50
-60
6625 6650 6675 6700 6725 6750 6775 6800 6825

Frequency (MHz)

Plot 7-617. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Pass — Trace

— Mask Limit
6707.00 MHz
® 472dem

—10

Power (dBm)

6625 G650 6675 700 6725 6750 6175 6800 6625
Frequency (MHz}

Plot 7-618. SP In-Band Emission Plot SDM Antenna WF7a (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Approved by:

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 181 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace/Detector: AVG/RMS

RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
672380 Mhz

® ape1dam

Pass

Power (dBm)

-40

6625 6650 6675 6700 6725

Frequency (Miz)

6750 6775

Plot 7-619. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
6742.60 MHz
4.49 dBm

6800 6825 6625

Pass

Power (dBm)

-60

6650 6675 6700 6725

Frequency (MHz)

6750 6775 6800 6825

Plot 7-622. SP In-Band Emission Plot SDM Antenna WF7a (40MHz

802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
6723.60 MHz
® 4s9edem

Pass

Power (dBm)

6625 6650 6675 6700 6725

Frequency (MHz}

6750 6775

Plot 7-620. SP In-Band Emission Plot SDM Antenna WF7a (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
— Mask Limit

6717 .40 MMz
® 1osdem

680D 6825 6625

Pass

Power (dBm)

6650 6675 6700 6725

Frequency (MHz)

6750 6775 6800 6825

Plot 7-623. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace
— Mask Limit 1

674360 Mhz
® asidem

Pass

Power (dBm)

-60

6625 6650 6675 6700 6725

Frequency (Miz)

6750 6775

Plot 7-621. SP In-Band Emission Plot SDM Antenna WF8 (40MHz 802.11ax

RU26 (UNII Band 7) - Ch. 155)

— Trace

— Mask Limit
672020 MHz
0.83 dBm

6800 6825 6625

6650 6675 6700 6725

Frequency (MHz)

6750 6775 6800 6825

Plot 7-624. SP In-Band Emission Plot SDM Antenna WF7a (40MHz

802.11ax RU484 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 182 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)
|

— Trace
— Mask Limit

6667.40 MHz

® 6368 dam 10

Pass

Power (dBm)

-40

— Trace
— Mask Limit
670420 Mz
® 5267 dam

6550

Plot 7-625. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

6600

6650 6700 6800

Frequency (Miz)

6750

RU26 (UNII Band 7) — Ch. 151)

6850 6900

6550

6600 6650 6700 6750 6800 6850 6900

Frequency (MHz)

Plot 7-628. SP In-Band Emission Plot SDM Antenna WF7a (80MHz
802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (dBm)
|

— Trace
ek umc Pass
o 6867.00 Mz
6,837 dam 1
o
10
E
H
220
H
30
-4
-s0
IR
-0

— Trace

— Mask Limit
674300 iz

® 6077 dam

6550

Plot 7-626. SP In-Band Emission Plot SDM Antenna WF7a (80MHz
802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

6600 6650 6700 6800

Frequency (Miz)

6750

6850 6900

6550

6600 6650 6700 6750 6800 6850 6900

Frequency (MHz)

Plot 7-629. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

RU26 (UNII Band 7) - Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace

— Mask Limit
674300 Mhz

® c.a58dam

— Trace 20
— waseumc Pass
o ET0420Mz
5.121 dam m
o
-10
E
g
22
H
-30
-0
-s0
R b
60

6550

Plot 7-627. SP In-Band Emission Plot SDM Antenna WF8 (80MHz 802.11ax

6600 6650 6700 6800

Frequency (Miz)

6750

RU26 (UNII Band 7) - Ch. 151)

6850 6900

6550

6600 6650 6700 6750 6800 6850

Frequency (MHz)

Plot 7-630. SP In-Band Emission Plot SDM Antenna WF7a (80MHz

802.11ax RU26 (UNII Band 7) - Ch. 151)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 183 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




	7.0 TEST RESULTS
	7.5 In-Band Emissions – 802.11ax OFDMA
	7.5.1  Antenna WF8 SP In-Band Emission Measurements
	7.5.2  Antenna WF7a SP In-Band Emission Measurements
	7.5.3  SDM SP In-Band Emission Measurements
	7.5.4  Antenna WF8 LPI In-Band Emission Measurements





